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UN38.3 Test Summary
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Company Information
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Applicant's Name

Shenzhen Jingxian Battery Technology Co.,Ltd
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H i 7 No.702 Weijixing Building, No.68 Huanguan South Road, Junzibu Community, Guanlan
Street, Longhua New District Shenzhen City, Guangdong Province, P.R.China
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. www.jxbattery.cn
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, . +86-755-29736140 kevinsu@jxbattery.cn
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Test Laboratory

Shenzhen LCS Compliance Testing Laboratory Ltd.
RIS IR B 137 FR 24 ]

Room 101, 201 Building A and 301 Building C, Juji Industrial Park, Yabianxueziwei, Shajing
Street, Baoan District, Shenzhen, Guangdong, China
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Battery Information
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Sample name Polymer Li-ion Battery Trade Mark N/A
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Samples Model Description Single Cell Rechargeable Li-ion Battery
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Nominal voltage 3.8v Capacity h h
AR . R 90mAh, 0.342wW
Weight Lithium content
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Test Information
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UN Report Date of test report
UNE & 2 LCS200610015ASA UNSR 245 % F 1] 2020.08.14
Section 38.3 of amendment 1 of the sixth Revised Edition of the Recommendations on the
Standard Transport of Dangerous Goods, Manual of Test and Criteria
FrifE (ST/SG/AC.10/11/Rev.6 /Amendment 1 38.3)
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T.1 Altitude simulation PASS T.5 External short circuit PASS
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T.2 Thermal test PASS T.6 Crush/ Impact PASS
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T.3 Vibration PASS T.7 Overcharge PASS
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T.4 Shock PASS T.8 Forced discharge PASS
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This UN38.3 test summary is based on the satisfactory testing of the sample under test, which excludes the evaluation
of other samples of the same series of the samples. This summary must be used in conjunction with the test report.
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***End of report™*




